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802.11ax-SU

MCS2

3 Meters

2467MHz

12

PASS e Y e \’}gw; 1 mg Peak: 2489.14 MHz, 62.34 dBuV/m
A9, Offcer: 10798 SWT: 1.0ms _ Avg: 2483.50 MHz, 50.75 dBuV/m

140 A

120 A1

100 A

80

Field Strength (dBuV/m)

60 A

40 1

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-744 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2836
IC: 579C-A2836

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 455 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2467MHz

12

RBW: 1 MHz  peak: 2486.72 MHz, 63.26 dBuV/m

Pé‘a‘x Trace .
PAS Avg. Offset: 10.8d8 YBT3 M2 Avg: 2483.61 MHz, 50.75 dBuV/m

140 A

120 1

100 A

80 A

Field Strength (dBuV/m)

60 A

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-745 Radiated Restricted Upper Band Edge Measurement Antenna WF7

802.11ax-SU

MCS9

3 Meters

2467MHz

12

PASS e Y e \’}gw; 1 mg Peak: 2486.49 MHz, 64.54 dBuV/m
A9, Offcet: 11,998 SWT: 1.0ms _ Avg: 2483.84 MHz, 51.04 dBpV/m

140 A

120 A

100 A

80 A

Field Strength (dBuV/m)

60 1

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-416 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2836
IC: 579C-A2836

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 456 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.7.8 Antenna WF9 Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]
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Plot 7-750 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-752 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-754 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-756 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-764 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-765 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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140 A

120 1
100 +

80 A

60 — w.,»)

Field Strength (dBuv/m)

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-782 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS9

3 Meters
2412MHz

1

RBW: 1 MHz  pegk: 2389.52 MHz, 68.78 dBuV/m
Peak Trace 3 ’
PASS s 00 YR I MHz - Avg: 2389.76 MHz, 49.91 dBuV/m

140 A

120 1

100 +

80 A

Field Strength (dBuv/m)

60 4

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2417MHz

2

PASS peak Trace REW: 1Mz peak: 2390.00 MHz, 66.18 dBuV/m
Avg, Offset: 10548 SWT: 1.oms  Avg: 2389.88 MHz, 51.19 dBuV/m

140 A

120 1

100 +

80 4

Field Strength (dBuv/m)

60 A

oy

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-784 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS4

3 Meters
2417MHz

2

Mgl sl RBW: 1 MHz  peak: 2390.00 MHz, 66.68 dBuV/m
PASS :vg, C')ffse(:'lo.ada VBW: 3 MHz KV/

SWT: 1.0ms _ Avg: 2389.40 MHz, 51.02 dBuV/m

140 A

120 1

100 A

80

Field Strength (dBuv/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-785 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2417MHz

2

PASS &<z 1o 0 REW: 1MHz  Peak: 2389.28 MHz, 67.72 dBuV/m
Sk Offéet: 10,348 SWT: 1.0ms _ Avg: 2388.92 MHz, 51.09 dBuV/m

140 4

120 A1

100 +

80 4

60 1 L _M"VJ

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-786 Radiated Restricted Lower Band Edge Measurement Antenna WF9

Field Strength (dBuv/m)

,W"M“J "W

802.11ax-SU
MCS2

3 Meters
2422MHz

3

PASS e Y e \’}gw 3 mg Peak: 2389.28 MHz, 64.07 dBuV/m
A9, Offcer: 10,908 SWT: 1.0ms _ Avg: 2389.76 MHz, 51.10 dBpV/m

140 A

120 A

100 A

80

Field Strength (dBuV/m)

60 4

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2422MHz

3

PASS :o3ze 1o e REW: 1MHz  Peak: 2388.56 MHz, 66.17 dBuV/m
Sk Offcet 10348 SWT: 1.0ms _ Avg: 2389.88 MHz, 50.29 dBuV/m

140 A

120 1
100 +

80 A

60 - _,r""‘

Field Strength (dBuv/m)

e USRI FDURRIIE S

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-788 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS9

3 Meters
2422MHz

3

RBW: 1 MHz  peak: 2390.00 MHz, 67.07 dBuV/m
Peak Trace 3 ’
PASS s 00 YR I MHz - Avg: 2389.52 MHz, 50.73 dBuV/m

140 A

120 A

100 +

80 A

Field Strength (dBuV/m)

60 4

401

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-789 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2836
IC: 579C-A2836

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 478 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2427MHz

4

PASS :e<zes o5 REW: 1MHz  Peak: 2388.44 MHz, 68.25 dBuV/m
Sk Olfser. 10.3am SWT: 1.0ms _Avg: 2389.88 MHz, 50.88 dBuV/m

140 A

120 1
100 +

80 A

Field Strength (dBuv/m)

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-790 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS4

3 Meters
2427MHz

4

PASS T ace \’}gw g mg Peak: 2388.20 MHz, 67.42 dBuV/m
A et 10508 SWT: 1.0ms _Avg: 2389.88 MHz, 50.77 dBuV/m

140 A

120 A
100 +

80 A

601 _.._w""""l

al

Field Strength (dBuV/m)

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2427MHz

4

Peak: 2388.68 MHz, 67.33 dBuV/m

PAGS frpair= fewiims
Avg, Offset: 10898 SWT: 1.oms__ Avg: 2390.00 MHz, 51.16 dBuV/m

WT: 1.0ms

140 A

120 A1

100 +

80 4

Field Strength (dBuv/m)

60 A

409

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-792 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS2

3 Meters
2432MHz

5

Peak: 2388.80 MHz, 66.09 dBuV/m

PASS i b Bl
A I g Offset: 10598 SWT: 1.0ms _ Avg: 2388.20 MHz, 49.68 dBuV/m
140 4
E
S 1201
=
[+*]
= M s
£ 1001 f “
5
[
3
& 80
o 3
@ J
T 601 — M /.
Y
e

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450

Frequency (MHz)

Plot 7-793 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2432MHz

5

PASS :o3ze 1o e REW: 1MHz  Peak: 2389.40 MHz, 67.08 dBuV/m
Sk Offcet: 10348 SWT: 1.0ms _ Avg: 2389.64 MHz, 50.83 dBuV/m

140 A

120 1
100 +

80 A

60 -

pre

Field Strength (dBuv/m)

et

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-794 Radiated Restricted Lower Band Edge Measurement Antenna WF9

802.11ax-SU
MCS9

3 Meters
2432MHz

5

PASS i 575 100 oW 3 Mt Peak: 2390.00 MHz, 67.15 dBuV/m
Sk Offcet 10348 SWT: 1.0ms _ Avg: 2389.64 MHz, 51.02 dBuV/m

140 A

120 1
100 +

80 A

60{ ]

.
st

Field Strength (dBuVv/m)

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-795 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2442MHz

7

PASS ke dess. REW: 1Mz Peak: 2487.18 MHz, 67.26 dBuV/m
pvg Offeet: 10498 SWT: 1.0ms  Avg: 2483.84 MHz, 50.42 dBuV/m

140 4

120

100 1

80 1

Field Strength (dBuv/m)

60 1

40 1

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-796 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU
MCS4

3 Meters
2442MHz

7

VBW: 3 MHz

PASS S aace RBW: 1 MHZ  peak: 2483.73 MHz, 67.26 dBuV/m
Avg, Offset: 10848 SWT: 1.oms  Avg: 2484.30 MHz, 51.13 dBuV/m

140 A

120 1

100 A1

@
o
i

Field Strength (dBuV/m)

(=
o
1

s Araden

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-797 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2442MHz

7

VBW: 3 MHz

PASS ST ace RBW: 1 MHZ  peak: 2483.84 MHz, 66.84 dBuV/m
Avg, Offset: 11048 ST 1.0ms  Avg: 2483.84 MHz, 50.83 dBuV/m

140 A

120 1

100 A

80 A

Field Strength (dBuv/m)

e T

i VY
R v s ——

60 1

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-798 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU
MCS2

3 Meters
2447MHz

8

PASS paers Jiace REW: 3 nz  Peak: 2487.18 MHz, 67.26 dBuV/m
pug; et 10498 SWT: 1.0ms  Avg: 2483.84 MHz, 50.42 dBuV/m

140 4

120

100 1

80 1

Field Strength (dBuv/m)

60 1

40 -

T T T T T T T T T
2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-799 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2447MHz

8

PASS &3z 1o a0 REW: 1MHz  Peak: 2483.84 MHz, 67.72 dBuV/m
Ok Offéet 10,348 SWT: 1.0ms _ Avg: 2483.96 MHz, 50.18 dBuV/m

140 A

120 A

100 A1

80 4

Field Strength (dBuv/m)

e .

B o S L A VU UPE S

60 1

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-800 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU
MCS9

3 Meters
2447MHz

8

PASS i 375 11 0 VoW 3 Mz Peaki 2484.30 MHz, 67.15 dBuV/m
Sk Offéet 16 348 SWT: 1.0ms _ Avg: 2484.53 MHz, 51.20 dBuV/m

140 A

120 1

100 A1

Field Strength (dBuVv/m)

%A*

o, (SSRGS SN NG TS, REESON

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-801 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2452MHz

9

Peak: 2485.57 MHz, 63.88 dBuV/m
Avg: 2483.84 MHz, 49.53 dBuV/m

PAS S Avg, Offset: x§ 7d8 sg‘%; 3 bz
Pagk Offzet: 10,548 SWT: 1.0ms
140
E
S 120
=
[++]
=
£ 1001
o
[
4
& 80-
o
©
'S 60 .
40 1

L““*\.‘

B e e NN SO SE—

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-802 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS4

3 Meters

2452MHz

9

PASS :;g, T \’}gm g mg Peak: 2485.11 MHz, 65.95 dBuV/m
B e 108 SWT: 1.0ms _ Avg: 2483.73 MHz, 51.24 dBpV/m
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> 120 A
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=
£ 100+
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o
& 80+
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[
= 60 “‘”\kA
" RSN, 1)~ 13 ) PR

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2452MHz

9

Vi

VBW: 3 MHz

P ASS Peak Trace RBW: 1 MHz  peak: 2485.68 MHz, 67.40 dBuV/m
AvG. Offset:'n‘ods

SWT: 1.0ms _ Avg: 2484.30 MHz, 51.27 dBuV/m

140 A

120 A

100 A

80 A

Field Strength (dBuv/m)

60 1

40

e A A

™™

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-804 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS2

3 Meters

2457MHz

10

RBW: 1 MHz  peak: 2483.50 MHz, 65.27 dBuV/m
Peak Trace 3 ’
PASS s 10700 YR I MHz - Avg: 2483.61 MHz, 49.21 dBuV/m

140 A

120 A1

100 A

Field Strength (dBuV/m)

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2457MHz

10

PASS &3z 1o a0 REW: 1MHz  Peak: 2483.50 MHz, 66.09 dBuV/m
Sk Offcet 10,348 SWT: 1.0ms _ Avg: 2483.50 MHz, 50.86 dBuV/m

140 A

120 A

100 A1

80 4

Field Strength (dBuv/m)

60 5

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-806 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS9

3 Meters

2457MHz

10

PASS T ace \’}gw g mg Peak: 2483.50 MHz, 68.33 dBuV/m
Ayg, Offset 11048 SWT: 1.0ms  Avg: 2483.50 MHz, 50.05 dBuV/m

140 A

120 A

100 A
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40 1

—— m—

e

e DO R DOV -
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2462MHz

11

PASS :s<zes 1000 REW: 1MHz  Peak: 2486.49 MHz, 64.18 dBuV/m
Sk Offéet 10,548 SWT: 1.0ms _ Avg: 2483.50 MHz, 51.02 dBuV/m

140 A

120 A

100 4

80 A

Field Strength (dBuv/m)

60 A

a0 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-808 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS4

3 Meters

2462MHz

11

PASS e Y e RBW:1MHz  peak: 2484.07 MHz, 65.93 dBuV/m

Avg. Offset: 10,8d8

YN 38z Avg: 2483.61 MHz, 50.81 dBpV/m

140 A

120 A1

100 A1

80

Field Strength (dBuV/m)

60

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-809 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2462MHz

11

PASS &<z 1 o REW: 1MHz  Peak: 2483.73 MHz, 68.88 dBuV/m
Sk Offéet 16 348 SWT: 1.0ms _ Avg: 2484.99 MHz, 48.99 dBuV/m

140 A

120 1

100 A1

80 A

Field Strength (dBuv/m)

60 1

40

L) 4

s w U RS S ——

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-810 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS2

3 Meters

2467MHz

12

PASS e Y e \’}gw 3 mg Peak: 2484.76 MHz, 63.64 dBuV/m
A9, Offcer: 10,798 SWT: 1.0ms _ Avg: 2483.61 MHz, 50.90 dBpV/m

140 A

120 A1

100 A

Field Strength (dBuV/m)

40

—

e e oo

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-811 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2467MHz

12

PASS &3z 1o a0 REW: 1MHz  Peak: 2484.76 MHz, 63.53 dBuV/m
Sk Offcet 10,348 SWT: 1.0ms _ Avg: 2483.50 MHz, 51.06 dBuV/m

140 A

120 A

100 A1

80

Field Strength (dBuv/m)

60 1

40

A o 2

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-812 Radiated Restricted Upper Band Edge Measurement Antenna WF9

802.11ax-SU

MCS9

3 Meters

2467MHz

12

PASS e Y e \’}gw 3 mg Peak: 2483.84 MHz, 68.75 dBuV/m
A9, Offset: 11,998 SWT: 1.0ms _ Avg: 2483.84 MHz, 48.33 dBpV/m

140 A

120 A1

100 A

Field Strength (dBuV/m)

i

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-813 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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7.7.9 CDD Primary Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS10

3 Meters
2412MHz
1

VBW: 3 MHz

PASS Poa Y e RBW:1MHz  peak: 2389.64 MHz, 64.43 dBuV/m
Aug, Offset: 10648 SWT: 1.oms  Avg: 2390.00 MHz, 50.98 dBuV/m

140 A

120 1

100 +

80 1

Field Strength (dBuv/m)

60 A

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-814 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS12

3 Meters
2412MHz
1

PASS &7 1078 REW: 1MHz  Peak: 2389.40 MHz, 64.48 dBuV/m
Ok Ofieer. 10 54n SWT: 1.0ms _Avg: 2390.00 MHz, 51.19 dBuV/m

140 A

120 A1

100 +

80 A

Field Strength (dBuV/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-815 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11n
MCS15

3 Meters
2412MHz
1

peakTce REW: 1Mz peak: 2389.40 MHz, 64.94 dBLV/m
Sk Olfser: 10 s SWT: 1.0ms__Avg: 2390.00 MHz, 51.21 dBuV/m

PAS

140 A

120 A1

100 A

80 4

Field Strength (dBuV/m)

60 A

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-816 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS10

3 Meters
2417MHz
2

PASS e Y e \’}gw; 1 mg Peak: 2389.76 MHz, 65.88 dBuV/m
A9, Offcer: 10,508 SWT: 1.0ms _ Avg: 2390.00 MHz, 50.98 dBpV/m

140 A

120 A

100 A

80 4

Field Strength (dBuV/m)

60 A

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-817 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS12

3 Meters
2417MHz
2

PAS ek oAl \’}gw g mg Peak: 2387.48 MHz, 66.39 dBuV/m
Ayg, Offset 10.7d8 SWT: 1.0ms  Avg: 2389.76 MHz, 51.19 dBuV/m

140 A

120 1

100 +

80 A

Field Strength (dBuV/m)

60 A

404

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-818 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS15

3 Meters
2417MHz
2

PASS e Y e \’}gw; 1 mg Peak: 2388.68 MHz, 67.22 dBuV/m
A9, Offcet: 11,098 SWT: 1.0ms _ Avg: 2389.52 MHz, 50.04 dBpV/m

140 A

120 A
100 A

80 4

601 A.»P"‘)

b

Field Strength (dBuV/m)

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-819 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS10

3 Meters
2422MHz
3

RBW: 1 MHz  pegk: 2388.20 MHz, 64.70 dBuV/m
Peak Trace 3 ’
PASS s 000 LRI MHz  Avg: 2389.52 MHz, 50.85 dBUV/m

140 A

120 1

100 +

80

Field Strength (dBuV/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-820 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS12

3 Meters
2422MHz
3

PASS e Y e \’}gw; 1 mg Peak: 2387.00 MHz, 66.06 dBuV/m
A9, Offcer: 10,798 SWT: 1.0ms _ Avg: 2389.64 MHz, 50.37 dBpV/m

140 A

120 A
100 A

80

60 - J

NERSUSVR PRSI SRS TRV

Field Strength (dBuV/m)

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-821 Radiated Restricted Lower Band Edge Measurement CDD Primary

FCC ID: BCGA2836
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11n
MCS15

3 Meters
2422MHz
3

peakTce REW: 1M1z peak: 2389.52 MHz, 67.48 dBuV/m
% et 15%8 SwT: 1.oms  Avg: 2388.80 MHz, 50.59 dBuV/m

PAS

140 A

120 A1

100 A

80

Field Strength (dBuV/m)

60 A

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-822 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS10

3 Meters
2427MHz
4

PASS e Y e \’}gw; 1 mg Peak: 2390.00 MHz, 66.19 dBuV/m
A9, Offcer: 10,508 SWT: 1.0ms _ Avg: 2389.88 MHz, 51.14 dBuV/m

140 A

120 A

100 +

80

Field Strength (dBuV/m)

60 A

e
O e A ey i

40 -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-823 Radiated Restricted Lower Band Edge Measurement CDD Primary

FCC ID: BCGA2836
IC: 579C-A2836
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11n
MCS12

3 Meters
2427MHz
4

RBW:1MHz  peak: 2389.88 MHz, 66.90 dBuV/m

Peak Trace

PASS &5 55 101as vow: 3 iz Avg: 2390.00 MHz, 50.79 dBuV/m
140
E
S 120 A
=
g
£ 100+
o
5]
7 807
k=]
]
& 604 _M”A
PEGERSRINES. IESVEREEIED EIRSasssss 5 Sr— e
40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-824 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS15

3 Meters
2427MHz
4

PASS e Y e \’}gw; 1 mg Peak: 2389.76 MHz, 69.18 dBuV/m
Avg, Offcet: 11,098 SWT: 1.0ms _ Avg: 2389.64 MHz, 51.26 dBpV/m

140 A

120 A

100 + f

80 1 \

Field Strength (dBuV/m)

60 A

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-825 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11n
MCS12

3 Meters
2432MHz
5

RBW:1MHz  peak: 2389.04 MHz, 65.82 dBuUV/m

Peak Trace

PASS 554 1010 veui: 3 iz Avg: 2389.76 MHz, 50.35 dBuV/m

140 4

E

S 120 A

=

g

£ 100+

o

]

5 80-

=3

:_', 60 4 =1 < = A‘M‘!
JU N i -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-826 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS15

3 Meters
2432MHz
5

PASS e Y e \’}gw; 1 mg Peak: 2390.00 MHz, 67.85 dBuV/m
A9, Offcet: 11,098 SWT: 1.0ms _ Avg: 2389.40 MHz, 50.84 dBpV/m

140 A

120 A1

100 A

80

Field Strength (dBuV/m)

60 A

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-827 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS15

3 Meters
2437MHz
6

PAS ek oAl \’}gw g mg Peak: 2389.76 MHz, 65.26 dBuV/m
Ayg, Offset 11048 SWT: 1.0ms  Avg: 2389.64 MHz, 48.46 dBuV/m

140 A

120 A1
100 A

80 4

601 M

Ror®

A A ————————— e I

Field Strength (dBuV/m)

401

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-828 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11n
MCS15

3 Meters
2437MHz
6

PASS e Y e \’}gw; 1 mg Peak: 2485.68 MHz, 64.78 dBuV/m
A9, Offcet: 11,248 SWT: 1.0ms _ Avg: 2483.73 MHz, 49.20 dBpV/m

140 A

120 A

80

Field Strength (dBuV/m)

60 A

40 -

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-829 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS10

3 Meters

2442MHz

7

RBW:1MHz  peak: 2485.22 MHz, 64.98 dBuV/m

Pé‘a‘x Trace 3
PAS Avg. Offset: 10.8d8 YBT3 HZ  Avg: 2484.30 MHz, 50.33 dBuV/m

140 A

120 A

100 A

80 A

Field Strength (dBuV/m)

60 A

40

—

o,

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-830 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS12

3 Meters

2442MHz

7

PASS e Y e RBW:1MHz  peak: 2483.73 MHz, 66.28 dBuV/m
AvG. Offse(:'w.gda

S Avg: 2484.19 MHz, 50.46 dBV/m

140 A

120 A
100 A

804/

Field Strength (dBuV/m)

60 1

40

A - =

e N S

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-831 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS15

3 Meters

2442MHz

7

RBW: 1 an Peak: 2484.53 MHz, 67.64 dBuV/m

Pé‘a‘x Trace 3
PAS Avg. Offset: 11.2d8 YBT3 M2 Avg: 2483.61 MHz, 51.10 dBpV/m

:1.0ms

140 A

120 A

100 A

80

Field Strength (dBuV/m)

60 A

40

- :

MR o TSNS BRSRON

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-832 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS10

3 Meters

2447MHz

8

RBW:1MHz  peak: 2485.11 MHz, 63.31 dBuV/m
Pr-mr Trace 3 '
PASS Ao, Offset 928 YO 3 e Avg: 2484.53 MHz, 47.28 dBuV/m

140 A

120 A

100 A

80 A

Field Strength (dBuV/m)

60 A

40 1

e e L TPy R

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-833 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS12

3 Meters

2447MHz

8

RBW:1MHz  peak: 2483.96 MHz, 65.63 dBuV/m

Pé‘a‘x Trace 3
PAS Avg. offset: 10.9d8 YBT3 M2 Avg: 2483.73 MHz, 51.00 dBuV/m

140 A

120 1

100 A

80 A

Field Strength (dBuV/m)

60 A

40

-

—

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-834 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS15

3 Meters

2447MHz

8

RBW: 1 MHz  pegk: 2488.22 MHz, 65.39 dBuV/m
Peak Trace 3 ’
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Plot 7-835 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS10

3 Meters

2452MHz

9

RBW:1MHz  peak: 2485.57 MHz, 63.70 dBuV/m

Pé‘a‘x Trace .
PAS Avg. offset: 10.8d8 YBT3 M2 Avg: 2483.84 MHz, 50.03 dBuV/m

140 A

120 1

100 A

80 1

Field Strength (dBuV/m)
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T —
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Frequency (MHz)

Plot 7-836 Radiated Restricted Upper Band Edge Measurement CDD Primary
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2452MHz

9
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Plot 7-837 Radiated Restricted Upper Band Edge Measurement CDD Primary

FCC ID: BCGA2836
IC: 579C-A2836

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 502 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

802.11n

Data Rate

MCS15

Distance of Measurement

3 Meters

Operating Frequency

2452MHz

Channel

9

140 A

Field Strength (dBuV/m)

40 4

Plot

Mode

120 A

100 A

80
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PAS ek oAl \’}gw g mg Peak: 2483.73 MHz, 68.08 dBuV/m
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Frequency (MHz)

7-838 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

Data Rate

MCS10

Distance of Measurement

3 Meters

Operating Frequency

2457MHz

Channel
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140 A

Field Strength (dBuV/m)
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Frequency (MHz)

Plot 7-839 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS12

3 Meters

2457MHz

10

RBW:1MHz  peak: 2483.50 MHz, 65.37 dBUV/m

Pé‘a‘x Trace 3
PAS B Oak 10908 L3z Avg: 2483.84 MHz, 50.85 dBuV/m
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Plot 7-840 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Plot 7-841 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS10

3 Meters

2462MHz

11

RBW:1MHz  peak: 2484.19 MHz, 65.96 dBuV/m

Pé‘a‘x Trace 3
PAS Avg. offset: 10.8d8 YBT3 M2 Avg: 2483.61 MHz, 50.90 dBUV/m

140 A

120 A1

100 A

80 4

Field Strength (dBuV/m)

60 1

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-842 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS12

3 Meters

2462MHz

11

PASS e Y e \’}gw; 1 mg Peak: 2483.84 MHz, 65.03 dBuV/m
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Frequency (MHz)

Plot 7-843 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS15

3 Meters

2462MHz

11

RBW:1MHz  peak: 2483.61 MHz, 66.45 dBuV/m

Pé‘a‘x Trace 3
PAS Avg. Offset: 1128 VBN 3 M2 Avg: 2483.73 MHz, 50.87 dBuV/m
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100 A
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Field Strength (dBuV/m)
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: N

e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-844 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS10

3 Meters

2467MHz

12

PASS e Y e \’}gw; 1 mg Peak: 2485.45 MHz, 62.96 dBuV/m
A9, Offcer: 10,848 SWT: 1.0ms _ Avg: 2483.73 MHz, 50.80 dBpV/m
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Frequency (MHz)

Plot 7-845 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS12

3 Meters

2467MHz

12

RBW:1MHz  peak: 2483.50 MHz, 64.97 dBuV/m

Pé‘a‘x Trace 3
PAS e 13 YR I MMz Avg: 2484.88 MHz, 50.38 dBuV/m

140 A

120 A1

100 A
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Field Strength (dBuV/m)
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40 4
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Frequency (MHz)

Plot 7-846 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11n

MCS15

3 Meters

2467MHz

12

PASS e Y e \’}gw; 1 mg Peak: 2483.73 MHz, 65.06 dBuV/m
A9, Offset: 11,248 SWT: 1.0ms _ Avg: 2483.73 MHz, 50.86 dBpV/m
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Frequency (MHz)

Plot 7-847 Radiated Restricted Upper Band Edge Measurement CDD Primary

FCC ID: BCGA2836
IC: 579C-A2836

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 507 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13

PAS ek oAl \’}gw g mg Peak: 2483.50 MHz, 65.45 dBuV/m
Ayg, Offset 10.5d8 SWT: 1.0ms  Avg: 2483.50 MHz, 50.71 dBuV/m

140 1

120 A

100 A1

80 A

Field Strength (dBuV/m)

60 1

40 Jt==t

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-848 Radiated Restricted Upper Band Edge Measurement CDD Primary

Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13
RBW:1MHz  peak: 2483.50 MHz, 68.36 dBuUV/m
Peak Trace 3 '
PASS 55 g 10700 YR I MHz - Avg: 2483.50 MHz, 51.09 dBuV/m
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Frequency (MHz)

Plot 7-849 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS15

3 Meters

2472MHz

13

Peak: 2483.50 MHz, 68.77 dBuV/m
Avg: 2483.50 MHz, 51.15 dBuV/m

PASS ji i e SO0 3105
Avg. Offset 10.9d8 SWT: 1. Oms
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Frequency (MHz)

Plot 7-850 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11ax-SU

MCS2

3 Meters

2412MHz

1

puSie s RBWi1MHZ - pagk: 2388.08 MHz, 63.82 dBuV/m
Avg. Offset: 10.5d8 YBW: 3 MHz
Peak Offset: 10.3dp SWT: 1.0ms Avg: 2390.00 MHz, 50.96 dBuV/m
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B
S 120+
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@
T
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o
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\,
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2330 2342 2354 2366 2378 2390 2402 2414 2426 2438

Frequency (MHz)

2450

Plot 7-851 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2412MHz

1

PAS st ol \’}gw g mg Peak: 2389.64 MHz, 65.20 dBuV/m
Ayg, Offset 10.6d8 SWT: 1.0ms  Avg: 2390.00 MHz, 50.83 dBuV/m

140 A

120 1

100 +

80

Field Strength (dBuV/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-852 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11ax-SU
MCS9

3 Meters
2412MHz

1

PASS e Y e \’}gw; 1 mg Peak: 2389.76 MHz, 66.42 dBuV/m
A9, Offcer: 10,848 SWT: 1.0ms _ Avg: 2390.00 MHz, 50.77 dBpV/m

140 A
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100 +

80 4

Field Strength (dBuV/m)

60 4
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2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-853 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

Mode
Data Rate

Distance of Measurement

Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2417MHz

2

RBW:1MHz  peak: 2389.88 MHz, 68.23 dBuUV/m

Peak Trace

PASS 554 1050 veui: 3 iz Avg: 2390.00 MHz, 50.77 dBuV/m
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Frequency (MHz)

Plot 7-854 Radiated Restricted Lower Band Edge Measurement CDD Primary

802.11ax-SU
MCS4

3 Meters
2417MHz

2

PASS e Y e \’}gw; 1 mg Peak: 2389.88 MHz, 67.72 dBuV/m
A9, Offcer: 10,508 SWT: 1.0ms _ Avg: 2390.00 MHz, 50.07 dBpV/m
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Plot 7-855 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9
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2417MHz

2

~ 7 I~ pedoffcet: 1038
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2366

Plot 7-856 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Plot 7-857 Radiated Restricted Lower Band Edge Measurement CDD Primary
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2422MHz

3

PAS st ol \’}gw g mg Peak: 2389.04 MHz, 65.10 dBuV/m
Ayg, Offset 10.6d8 SWT: 1.0ms  Avg: 2389.64 MHz, 49.03 dBuV/m
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Plot 7-858 Radiated Restricted Lower Band Edge Measurement CDD Primary
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PASS e Y e \’}gw; 1 mg Peak: 2390.00 MHz, 66.96 dBuV/m
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Plot 7-870 Radiated Restricted Lower Band Edge Measurement CDD Primary
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FCC ID: BCGA2836
IC: 579C-A2836

MEASUREMENT REPORT
@ e]-ement (CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-03.BCG

Test Dates: EUT Type:
1/8/2024 - 3/15/2024 Tablet Device

Page 520 of 583

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2442MHz

7

PAS ek oAl \’}gw g mg Peak: 2483.50 MHz, 66.51 dBuV/m
Ayg, Offset 11048 SWT: 1.0ms  Avg: 2484.53 MHz, 50.75 dBuV/m

140 A

120 A

100 A

80 A

Field Strength (dBuV/m)

60 A

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-874 Radiated Restricted Upper Band Edge Measurement CDD Primary

802.11ax-SU
MCS2

3 Meters
2447MHz

8

PASS e Y e \’}gw; 1 mg Peak: 2483.50 MHz, 68.40 dBuV/m
A9, Offcer: 10,798 SWT: 1.0ms _ Avg: 2484.76 MHz, 50.78 dBpV/m

140 A

120 A1

100 A1

80

Field Strength (dBuV/m)

M -

.
e o NS SU———

60 1

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-875 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Plot 7-884 Radiated Restricted Upper Band Edge Measurement CDD Primary
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Plot 7-885 Radiated Restricted Upper Band Edge Measurement CDD Primary
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